/79

Page 1 of 3

-
-

7o GHhH

-

7

N/

/
/
/ /

;_
“ ¥

wm” )

_n_ I

S
<D 2 o
\‘ ,“
-

Engine Parts List #1

TC300-3106F

.\

I _._‘. o W > ,\ . O\
o) © ) “_‘ = »-8)() _.‘. __ ) ___",,___ “\
s 1nm; / _nn . ___m ._n_nun __ ‘__ __ ‘“ _‘-“ / .‘ ,.m :_\ ﬂwc
_nn_m_ u_ n. n\‘_ ”vv. I-____ ,, ....w“\ \ e _mwn-r\\./ &

A’“ _ I .n““ /"
.._.

&y )}

.;1.

”mw o 5
LR
AW vy Il;, QN
NI, A
2 ‘“w UL \}. j
“.,m A
. ,. & yyﬂ




TC300-3106F
Engine Parts List #1

Page 2 of 3

Ref#  Part Number Qty  Description
1 250303 1  Cylinder (Incl. 119, 184, 187 & 187A)
3 650888 4 Screw, Torx T-30, 1/4-20 x 43/64"
13A 270298 1  Crankcase Cover
13  270288A 1  Crankcase Ass'y. (Incl. 20, 44 & 69)
16B 490324 1 AirVane
16C 650986 1 Screw, Torx T-8, 3-48 x 7/32"
19 570717 1  Governor Spring
20 510328 1 Oil Seal
30 290664 1 Crankshaft
39  310285A 1 Piston & Rod Ass'y. (Incl. 42)
42 310275 2 Ring Set
44 530163 1  Cartridge Bearing
69 510348 1 "O"Ring
77 530110 1 Ball Bearing
78 510319 1 Oil Seal
79 650844 3 Screw, 1/4-20 x 3/4"
89 611054 1 Flywheel Key
90 611180 1 Flywheel
91 590691 2 Pawl Spring
91A 590692 2 Starter Pawl
91B 650985 2  Screw, 12-24 x 11/64"
92 650848 1 Belleville Washer
93 650849 1 Flywheel Nut
100 611056 1  Solid State Ignition (Incl. 101)
101 610118 1 Spark Plug Cover
103 651007 2 Screw, Torx T-15, 10-24 x 15/16"
110 611135 1 Ground Wire
119 510349 1  Cylinder Head Gasket
135 611049 1 Resistor Spark Plug (RCJ8Y)
177 650858 2  Carburetor Mounting Stud
178 650580 2 Lock Nut, 10-24
184  510327B 3 Carburetor Gasket
187  570648A 1  Spacer
187A  570698A 1  Air Baffle (Incl 184 & 187)
200 570700 1  Speed Control Body
203 570701 1  Compression Spring
204 651042 1  Screw, Torx T-15, 8-32 x 1"
209 651042 1 Screw, Torx T-15, 8-32 x 1"
210 27793 1  Conduit Clip
211 651047 1 Screw, Torx T-15, 10-24 x 21/32"
216 570712 1 R.P.M. Adjusting Lever
230  570649A 1 "O"Ring
243A 650964 2  Thread Insert
243 650955 2  Screw, 10-32 x 29/32"
245A 450255 1  Air Cleaner Filter
245 450252 1  Air Cleaner Filter
250 450253 1  Air Cleaner Cover
257 650867 3 Screw, 10-24 x 1/2"
258 350435 1 Blower Housing Base
261 650850 2  Screw, 8-32 x 1-9/16"
262 650939 1  Stud
274 510347 1 Exhaust Gasket
275 390322 1 Muffler (Incl. 274 & 277)



TC300-3106F
Engine Parts List #1

Page 3 of 3

Ref#  Part Number Qty  Description
277 650938 2  Screw, 1/4-20 x 2.409"
290 410246A 1 Fuel Line
292 410253 2 Fuel Line Clamp
297 27261 1  Washer
298 650954 1  Lock Nut, 8-32
300 410284 1  Fuel Tank (Incl. 290, 292, 298, 301 & 370C)
301A 35907 1  Fuel Cap (Metal)
326 570659 2 Blower Housing Plug
331 610650B 1  Toggle Switch
370Q 550246 1 Emissions Decal
370 550237 1 Instruction Decal
370C 550239 1 Choke Decal
380 640901 1 Carburetor (Incl. 184)
391 590690 1 Rewind Starter & Housing Ass'y.
416 390301A 1 Spark Arrestor (Optional)
420  730227A 1 2-Cycle Oil (8 0z.)



RSTC1-590769 Page 1 of 2
Recoil Starter

This illustration may not depict actual
equipment and is for reference only!




RSTC1-590769

Recoil Starter

Page 2 of 2

Ref#  Part Number Qty  Description

0 590769 1 Rewind Starter & Housing Assembly
1 650987 1 Retainer Screw, 10-24 x 1-3/8"
3 650985 2  Pawl Screw, 12-24 x 11/64"
4 650147 1 Flat Washer
5 590691 2  Pawl Spring
6 590692 2  Starter Pawl
8 590693 1 Starter Pulley
9 590562 1 Rewind Spring

12 590639 1 Starter Rope (70.5")

13 590701 1 Starter Handle



TEC-640901
Carburetor

Page 1 of 2

A

4

7

N

Ll

LO

-
._mn\\

-
-

&
1

AY

o .n

GC\ W

.I.......\

w

Y,
&
!
- _-— .‘ L ——— ——-
L
gl ™ N --%%H Mm_ R _ _
. o
v“\,.-n._\fmﬁ.. _____— Mmo. ‘___
[/ A \.___. «
g -..w,.‘,_mv \\ o )
oo GG i
£ __. b i\ \
@ /




TEC-640901 Page 2 of 2
Carburetor

Ref#  Part Number Qty  Description
0 640901 1  Carburetor (Incl. 184 of Engine Parts List)
1 632947 1  Throttle Shaft & Lever Ass'y.
2 632928 1  Throttle Return Spring
3 632926 1 Dust Seal Retainer
3A 632950 1  Dust Seal Retainer Screw
3B 632949 1 Spacer
4  632939A 1  Dust Seal Washer
5  632929A 2 Dust Seal
6 632930 1  Throttle Shutter
7 632931 1  Throttle Shutter Screw
17 632946 1 Idle Speed Screw
20 640908 1 Idle Mixture Screw
21 640904 1 Idle Tension Spring
27 632916 1 Hinge Pin
28 632915 1  *Metering Lever
30 632918 1  *lInlet Needle
31 632920 1 Metering Lever Spring
34 632917 1 Metering Lever Pin Screw
45 632919 1  *FuelInlet Screen
48 632902 1  *Welch Plug
50 632904 1  * Diaphragm (Included in 60 & 70)
51 632903 1  *Cover Gasket (Included in 60 & 70)
52 632905 1 Cover
53 632906 4 Cover Screw
60 632933 1  *Repair Kit (Incl. items marked PK in notes) Incl.
(1) each of part #'s 632902, 632903, 632904,
632907, 632908, 632915, 632918, 632919
61 640909 1 Module Clamp Screw
62 632908 1  * Pump Diaphragm (Included in 60 & 70)
63 632907 1  *Pump Gasket (Included in 60 & 70)
64 632988 1 Pump Cover
65 632945 4 Pump Cover Screw
68 640906 1  Adjustment Limiter Module
69 640907 2 Adjustment Limiter Cap
70 632934 1 Diaghragm/Gasket Set (Incl. 50, 51, 6 2 & 63)



